
TEXAS WATER DEVELOPMENT BOARD
PO BOX 13231    AUSTIN, TX 78711

STATE OF TEXAS

Intended Use Plan
Clean Water State Revolving Fund

www.twdb.texas.gov/financial/programs/CWSRF

SFY 2021

http://www.twdb.texas.gov/
http://www.twdb.texas.gov/financial/programs/CWSRF/index.asp


 



 

 
 

 

 

Clean Water State Revolving Fund 

Amended SFY 2021 Intended Use Plan 

Effective Date: December 21, 2020 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
  



` 
 

 
Clean Water State Revolving Fund  /  Amended SFY 2021 Intended Use Plan                                  2 

 

Contents 

I. Overview ...................................................................................................................... 5 
[...]
was identified to expand the storage pond to comply with the 
requirements set by the TCEQ. The proposed project is 
necessary to comply with TCEQ TPDES permit requirements 
The proposed expansion of the storage pond will bring the 
wastewater treatment plant into compliance with the TCEQ 
regulations and TPDES permit requirements.

CWT PDC $1,768,955.00 30% IUP 2018: 
PIF 
#12262

28 41 13275 Daingerfield TX0027031 2,705 The existing WWTF is heavily impacted by I&I.  Failing 
collection and treatment system components contribute to I&I 
and high operational costs.  Sanitary sewer leaks are a risk to 
health and the environment. Replace approximately 16000LF 
of 8" to 16" diameter aged and failing sewer collection lines 
that are a significant source of I&I. 
Install miscellaneous piping, and SCADA upgrades at the 
WWTP.  Create and implement an Asset Management Plan. 

CWT,Ot
her

PDC $3,689,000.00 50% IUP 2019: 
PIF 
#12760

104



Texas Water Development Board
SFY 2021 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

29 41 13342 Stamford TX0025411 3,126 Existing infrastructure such as the pump station, collections 
lines and manholes are continuing to fail and need to be 
replaced for proper wastewater containment and operation.   
The City of Stamford (City) is proposing to make 
improvements in the wastewater system by making 
screening, clarifier, pump station, oxidation ditch aerator, 
solids handling, and electrical and SCADA improvements at 
the wastewater treatment plant and by replacing outdated 
infrastructure in the wastewater collection system.  The 
existing wastewater collection system is aging and includes 
three lift stations, force mains, 6” gravity main, 8” gravity main, 
and 10” gravity main all of which transport wastewater to the 
WWTP.  The existing lift stations are nearing the end of their 
useful life and often fail and subsequently require regular 
repairs. The proposed project also includes development of 
an asset management plan.

CWT PDC $4,681,000.00 50% IUP 2017: 
PIF 
#12087

30 40 13301 Moran 207 The City is under enforcement for an enforcement action by 
the TCEQ for failure to properly treat effluent. The City also 
experiences infiltration and inflow (I/I). The project consists of 
replacing approximately 2,000 linear feet of 8" collection 
system line to reduce I/I and the construction of a facultative 
lagoon to help maintain compliance with TLAP permit 
requirements.

CWT PDC $650,000.00 70%

31 40 13332 Mertzon 700 The City's wastewater treatment plant (WWTP) was 
constructed in 1975.  The influent lift station pumps, 
screening at the headworks, oxidation ditch aerators, and 
secondary clarifier weirs need to be upgraded in order to 
consistently meet TCEQ design requirements and TPDES 
permit requirements. The proposed project includes an 
upgrade to the WWTP headworks, upgrade to the influent lift 
station, replacement of the aerators, and rehabilitation of the 
clarifier.

CWT PDC $3,881,000.00 50% IUP 2020: 
PIF 
#13164

32 40 13271 Greater Texoma UA 1,600 Plant has had issues with effluent limits. Plant will also need 
to be upsized to meet future demands PADC of a proposed 
treatment plant improvement project that consists of 
rehabilitating an existing WWTP including new clarifier(s), 
aeration basin(s), and sludge handling facilities, required site 
work, piping and equipment, and modifications to the facility s 
required.

CWT PDC $5,469,288.00 70% IUP 2019: 
PIF 
#12955

105



Texas Water Development Board
SFY 2021 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

33 40 13363 Union WSC TX0124613 6,358 Sewer overflow on several instances that drain raw sewerage 
material to an adjacent private property.  Leaks on lift 
stations, headworks, sand dry bed and aerated basin may 
contaminate any groundwater underneath the soils. The 
proposed project addresses a long pending problem with 
several components within the Union WSC WWTP facility, 
which is rehabilitation two lift stations having continuous 
overflows and draining raw sewerage material into an 
adjacent private property , re-constructing existing aeration 
basin which has been previously sealed and continues to leak 
and to re-construct the headwork due to it is in poor 
conditions and rehabilitation of the existing sand dry beds.

CWT PADC $4,995,000.00 70%

34 40 13303 Crockett TX0025895 6,516 The failed state of the existing sewer lines has resulted in 
numerous unauthorized discharges along SH7, SH21, and 
adjacent streets.  Rehabilitation of existing sanitary sewer 
lines along SH7 and SH21 between the downtown area and 
the east loop.

CWT PDC $2,199,550.00 50%

35 36 13280 New Ulm WSC TX0114880 290 The City's existing wastewater treatment package plant was 
installed in 1995 and is nearing its life expectancy.  Since this 
is a steel plant, there is a lot of visible rust. It was rehabilitated 
eight (8) years ago and at that time there was some concern 
that the remaining thickness of the walls would not withstand 
another rehab.   The City proposes to construct a new WWTP 
that would consist of a concrete aeration basin, concrete 
clarifier, concrete chlorination basis, and concrete digester.

CWT DC $1,600,000.00 70%

36 35 13285 Richland Springs 332 The City of Richland Springs has been operating its 
wastewater system without a TCEQ permit.  Improvements to 
the existing collection system and wastewater treatment plant 
are needed.  Proposed improvements include replacement of 
target areas of the wastewater collection system inside the 
City, replacement of the existing lift station, and replacement 
of the existing wastewater treatment plant. The proposed 
wastewater treatment improvements will allow for the reuse 
the treated effluent for irrigation. Currently, effluent is being 
evaporated.  The City will secure a new permit from the 
TCEQ.

CWT PAD $395,000.00 70% IUP 2020: 
PIF 
#13175

106



Texas Water Development Board
SFY 2021 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

37 35 13327 Nueces Co WCID # 5 TX0054291,
TX0137197

726 Bacterial impairment has been identified in the Segment 2203 
of Petronila Creek.  This segment is listed on the 303D list of 
impaired water bodies.  Segment 2204 discharges to 2203 
and is impaired with dissolved solids.  A TMDL Project for 
Dissolved Solids has been Approved by TCEQ for Segment 
2204.  The Baffin Bay project will work to remove the 
impairment of bacterial in the tidal area (Segment 2203).  The 
project is needed to address the exceedances of e-coli and 
other discharge parameters in the WWTP effluent permit.     
The WWTP is struggling to comply. Grease balls and other 
solids have been noted in the receiving stream during a 
recent TCEQ Compliance Inspection.  The plant was 
designed and constructed under Chapter 317 Rules and does 
not comply with the new Chapter 217 Rules.  Deterioration to 
the aging facility is also a problem with deteriorating weirs 
and scum baffles.  Concrete in the aeration basin has 
separated and is seeping sludge.  Mechanical equipment is in 
need of replacement.  An evaluation is needed to make sure 
structure is sound and compliance with existing Chapter 217 
rules is possible. The Collection system needs to be 
evaluated points of where inflow is experienced identified and 
alternatives for corrective actions developed.       

Other P $47,500.00 30%

38 35 13509 Willow Park TX0099732 1,941 The City has an interim 0.5 MGD plant that must be upgraded 
to provide capacity for existing and proposed sewer flows. 
The City has exceeded 80% of the rated plant capacity. The 
City proposes to construct a new 1.0 MGD wastewater 
treatment plant, utilizing some existing equipment, on a new 
site with the same discharge location.  The project would 
include irrigation facilities and repayment of an existing debt.

CWT PDC $11,500,000.00 Yes-BC $1,000,000.00 IUP 2020: 
PIF 
#13224

39 34 13344 Roby 643 The City of Roby has never removed solids from its 
wastewater treatment plant (WWTP). The existing WWTP 
consists of an extended aeration oxidation ditch followed by 
an irrigation lagoon which supports an onsite irrigation 
system. Since the existing WWTP does not have a clarifier, 
solids have built up within the oxidation and lagoon, reducing 
effective capacity over time.  The proposed project includes; 
rehabilitation of the existing headworks, restoration of 
oxidation ditch capacity, replacement of the existing aeration 
system, and restoration of lagoon capacity. The proposed 
project will also include development of an asset 
management plan for the facility.

CWT PDC $1,156,000.00 30% Yes-BC $1,156,000.00 IUP 2019: 
PIF 
#12823

107



Texas Water Development Board
SFY 2021 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

40 33 13277 North Texas MWD TX0022241 1,300,000 Peak flows during heavy rains exceed the treatment capacity 
of the Plant.  Also, the Plant has reached 75% of its annual 
average daily flow and needs to be expanded due to the 
growth of the cities it serves. Phase 1 of the project will 
construct a new influent lift station, a transfer pipeline, peak 
flow storage basins and a drain pipeline along with electrical 
improvements. Phase 2 of the project will construct an 8 MGD 
expansion of the plant and replace critical items identified in 
the assessment of the existing facilities.  It will also include 
electrical improvements.

CWT DC $169,497,000.00

41 31 13335 Upper Leon River MWD TX0128813 255 The challenges in land applying solids from the plant has 
resulted in excess solids stored in the WWTP, resulting in 
increased discharge limit noncompliance from the WWTP. 
The District currently has excessive concentrations of 
molybdenum in the WWTP sludge, preventing the District 
from land applying its WWTP sludge at its existing land 
application site, which results in a substantially higher 
operating cost for the District.  The project will include the 
addition of redundant clarification to provide operational 
flexibility for maintenance and upgrades to the solids handling 
and dewatering systems to provide alternative solids disposal 
options at the existing WWTP.  The proposed project will also 
include the development of an asset management plan for the 
District's wastewater system.

CWT PDC $2,762,000.00 70% Yes-BC $782,300.00 IUP 2018: 
PIF 
#12394

42 30 13308 Wellman 225  During the past several years, the City of Wellman has failed 
to meet effluent quality limitations for Biochemical Oxygen 
Demand (BOD) at their Wastewater Treatment Plant 
(WWTP). The existing WWTP consists of an activated sludge 
process plant using the extended aeriation mode. The 
existing mechanical plant includes the following treatment 
units: bar screen, aeriation basin, and final clarifier. The 
facility includes one effluent storage pond, which stores 
effluent prior to being irrigated on 33 acres of nonpublic 
access agricultural land.

CWT PDC $1,100,000.00 IUP 2020: 
PIF 
#13184

108



Texas Water Development Board
SFY 2021 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

43 30 13351 North Zulch MUD 473 The facility has been experiencing increased flows and 
consistently saturating ground causing it to violate its 0.034 
MGD land application permit. The MUD’s existing 
lagoon/pond system has experienced increased flows and 
has been unable to meet their Land Application Permit.  The 
MUD plans to switch to a traditional discharge permit and 
construct an activated sludge package plant to treat the 
increased flows.  The existing lift station will be 
relocated/reconstructed to reduce inflow and infiltration and to 
provide additional pumping for high flow events. The existing 
stabilization pond will reused as flow equalization.  The 
existing facultative lagoon will be decommissioned.  Smoke 
testing of the collection system will be performed to identify 
sources of inflow and infiltration.

CWT,Ot
her

PADC $2,641,000.00

44 30 13289 Lone Oak TX0100021 786 The City of Lone Oak is currently experiencing capacity 
issues at their WWTP. The existing WWTP effluent flow is 
above the 75% permitted flow. The flow data for 2019 was 
116% of permitted flow. The City of Lone Oak proposes to 
increase the capacity of their wastewater treatment plant to 
continue to provide adequate sanitary sewer services to their 
community. Improvements consist of increasing the existing 
lagoon treatment plant or installing a packaged mechanical 
wastewater treatment plant.

CWT PDC $2,750,000.00 IUP 2020: 
PIF 
#13024

109



Texas Water Development Board
SFY 2021 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

45 30 13508 Tioga TX0055221 1,235 The project is needed due to the significant population growth 
as well as deterioration of the collection system and the 
relocated WWTP is to account for higher flows, but also to 
prevent having to upsize pipes to convey these higher flows 
through existing undersized pipes. The WWTP will reach 90% 
of the permitted flow by 2024 when construction must begin. 
A significant portion of population growth is predicted to occur 
on the east side of town. With the current location of the 
WWTP, the flow from the new growth would have to be 
conveyed through the existing sanitary sewer lines to the 
plant, which would require many line size upgrades to occur. 
Therefore, the plan is to locate a new WWTP on the east side 
of town.  The proposed WWTP will increase the treatment 
capacity from 180,000 to 550,000 gallons per day, which will 
account for the projected population growth that will occur 
over the next 30 years. This project also involves replacing 
23,150 LF of clay sanitary sewer lines within the collection 
system to account for the increased flow, but mainly to reduce 
Inflow & Infiltration (I&I) into the collection system. Along with 
replacing sanitary sewer lines, this project will include 
constructing a lift station in the current location of the existing 
WWTP.

CWT PDC $11,651,398.00

46 30 13284 Fort Davis WSC TX0066133 1,674 The existing plant was constructed in the 1970s in very close 
proximity to the floodplain.  The existing plant is plagued by 
maintenance issues and is having difficulty meeting stricter 
discharge requirements.  The plant is also landlocked and 
cannot expand. Obtain a new WWTP site and construct a 
new WWTP outside of the floodplain and with sufficient land 
to expand and meet all TCEQ buffer zone requirements.

CWT PADC $4,250,000.00 IUP 2020: 
PIF 
#12977

110



Texas Water Development Board
SFY 2021 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 